

## **TEST REPORT 16-0224-02**

**Translation of test report 16-0224-01 dated 21 March 2016**

**Samples received :**

<b>Name</b>	<b>Date of receipt</b>
Quality Faro/Olympia	26/02/2016

**Aim of the test :**

Determination of the slip resistance

**Test conditions :**

**Slip resistance**

Standard: NF EN 14231

Method: A sliding block covered with the standard rubber is fitted on a pendulum.  
After releasing the pendulum from its horizontal position, the loss of energy due to the sliding over the test surface is measured by registering the reduction of the pendulum on a scale from 0 to 150.

SRV=0: no friction

SRV=150: highest friction

Number of tests: 5 dry tests and 5 dry tests in the opposite direction + 5 wet and 5 wet tests in the opposite direction

The tests were performed in week 11/2016.

## **OBTAINED RESULTS**

### **Slip resistance**

<b>repetition</b>	<b>Dry</b>	<b>Dry in the opposite direction</b>
	<b>SRV</b>	<b>SRV</b>
1	72	72
2	69	72
3	69	75
4	72	72
5	71	75
<b>average</b>	<b>70.6</b>	<b>73.2</b>
<b>Average dry</b>	<b>71.9</b>	

<b>repetition</b>	<b>Wet</b>	<b>Wet in the opposite direction</b>
	<b>SRV</b>	<b>SRV</b>
1	57	69
2	57	69
3	54	66
4	57	66
5	57	66
<b>average</b>	<b>56.4</b>	<b>67.2</b>
<b>Average wet</b>	<b>61.8</b>	

Johanna Louwagie  
Head of Physical Tests

Prof. Dr. Paul KIEKENS, dr. h. c.  
Head of Department